
PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

JD 7000/30-60 Hook10-130211

JD7720,7820,7920 Front Side Brace10-170822

JD7720,7820,7920 Front Side Brace Bracket10-160513

300 Saddle10-101114

300 Ellip Saddle10-1012E15

400 Saddle10-101316

1

1

2

2

A A

B B

Front Mount

John Deere 

7720,7820,7920

7630,7730,7830,7930

Bolt List

QTY Description

Placement

4 20mm x 45mm x 10.9 Bolts Bracket under Tractor

4 20mm Hardened Flatwashers Bracket under Tractor

4

3/4 x 3 Bolts

Side Brace to Front Bracket

4

3/4 x 2 1/2 Bolts

Side Brace to Hook & Saddle

6

3/4 x 2 1/2 Bolts

Hook to Saddle

14

3/4 Lockwashers

14

3/4 Nuts

2

Nylon Straps

1

2

3

2

4 or 5 or 6

Price List
300 gal w/Tank $2575.00

300 gal Elliptical w/Tank $2884.00 
400 gal w/Tank $2924.00

Limitations may apply.  Please 
consult API Sales at 800-288-1117.

300 ID:  JD-7000-0311-FM-300R
300E ID:  JD-7000-0311-FM-300E
400 ID:  JD-7000-0311-FM-400R


